Directions for use of Parts Catalogue

All component and option parts used for SG17H lawn & garden tractorst are listed

in this parts catalogue.

Description of type of machines and particulars

TYPE Of } Engine
Machines Section LANGUAGE =22t — TE374 = Gol
48C JAPAN O '
~ 48E20 GERMAN O
48E20S GERMAN O
48E40 ENGLISH O :
48E40S ENGLISH O
48E50 FRENCH O
48E50S FRENCH O
48E50T ITALIAN O
48RE20S GERMAN O
48REA40S ENGLISH O
48RE50 FRENCH O
48RE50S FRENCH O
E20S GERMAN O
SGITH V48C JAPAN O
V48E20 GERMAN O
V48E20S GERMAN O
V48E40 ENGLISH O
V48E40S ENGLISH O
V48E50 - FRENCH O
V48E50S FRENCH ' O
V48RE20 GERMAN O
V48RE20S GERMAN O
V48RE40 ENGLISH O
[ VA48RE40S ENGLISH O
V48RE50 FRENCH O
V48RE50S FRENCH O




CONTENTS

CYLINDER HEALID rereereetreeettaettartumatusetnsesoetniersisrnsenersuestsstnosenssssssnsssesessasesesss Fig.
CYLINDER HEAD COVER seeeereeereersttentetmtomniiiiniiiiiiiiniiiiiieietieetiietieieeseieesnaens Fig. .
INLET MANIFQLID c+ereeereesenartareocrsarastussuasuesussnesassasnasiariossasesssrssosnsssssnssiomrssassns Fig
EXHAUST MANIFOLD cereeereeeesreeruereeesterronseensenniesernersiessossesstsosssssnssssossasnrnososss Fig
CYLINDER BLOGCEK «tttettestctttnstcsrnrtnntticasstnceanseststncrncseisestastortasnesnnsinmnasisssiss Fig
BEARING,UNDER SIZE (OPTION) ceeetersrssssssssseoseirssccriemmmmiiiniiiesrienin. Fig
OIL, PAN  ceeeecerrerereeurentenetattiesneteirsermissnetessneetersessersnsastnossssessnsstassssssanssanssarsossae Fig
REAR PLATE eceeseetestoctnttettnaetottoenrireettrsuetosstornestesiarsesssnscsstsstassssssnssnssnesssonss Fig
TIMING GEAR CASE teerettrerattimmtamrremtettttiietierietierarassmoseereosrressstasansnessassassssiss Fig
HANGER cetetesrertrstattettatasttatuatesassrrscoastattarassistassessssnsssstessenseransstasaestesrssasatonses Fig
VALVE eeeseettectaretutnentuettimtetmstiernreeestastnressnsrursnssersnssssrisssesiasiessssseesesneenssnssasses Fig
CAM SHATT ceereresrestssstnnennernnreninauirsnostnsetisienieruertnreiesmisreressinensesasranssriesunsssosses Fig
PISTON croreeerssrrrarnossssensoniernanruiersesssissereraesaresssesssstsserasrasssessenrersissrssnsessiessssssssse Fig.
PISTON,/OVER SIZE (OPTION) «eteeernsurrseeretttummiiiiiiiiiiisiiiiiiiismns Fig.
CRANEK SHATFT  ceeereeeettrtuctmatsieirstsatisssrassassssinisassarsassasstastasastansassnssransssssasesesss Fig.
OIL PUNMP ceecveersrrerassaseassastortorensrusrnrssssnaesserasnssnnesssrssnsesnesatsassnesssssnnesssaesssssoses Fig.
WATER PUMP +eeevtvesesreseetusetnmttatternortessocsnssireimissenesnssossrssestsssnessssosssssssnsses SO Fig.
COOLIING FAIN  reeecrtersuseeaenseantteeiiernrtossssestissuestersornnserssssoressseseesnessasiernssnssnsses Fig.
INJECTION NOZZLE tetteesceserraterensettoscriennettnsrarssniesneesiessrsasorsnestnssnessnesnnersosssos Fig.
INJECTION PTUMP tetrereeresteostataattarmisnnsssstissattississtsstasssasssssensesssnstnsessansassaassssonse Fig.
FUEL PIPE eervreeserstettrtnetummuarneenremsersstamtortartuesnsensessssossssnssasaessiemassssaosasssssnssnses Fig
ELECTRIC (1) ceeererressreeeesetettomimimmmmmuiiiiiiiiiiesetstitimtieiiiseeiimmines Fig.
ELECTRIC (2) ++evrerrresnsssrerettinerttiimiiiiummtiimisisttitetttiiiisiesrerssne. Fig.
REPATR KIT +reerresressssereosesersrasessessersostarsarnsenosnresssssrssensssssnessssonsnsanssnssnssasanssnsns Fig.
B21 5300 =005 —(( «rreorrerrerrarsarearsssearasaananassastossassssssssssssassaasessanssoses Fig.
B215-600—088—00 ooerreaeorrnenes PPt Fig.
B281 =100 =003 () () reeeerercersersnasuoruessarsoesusmosseasosrontosrssesscosnessnsasrnesessss Fig.

B281=200—0 07— 00 srereerrsercrrarrrsarerisraroeerrocrusosesnrersncsrenssrrossnsssnronssses Fig.

w© OO0 = O Ul e W NN

DN BN DN DN DY DN DN DN e e e e s e
O N O T AW N = O W0 NN oUW NN = O



CONTENTS

SG17H-S
ENGINE (E374-G01)

CYLINDER HEAIDD ereorerereresenscsetornsacarsaarsosasassntosstosssssasssssssssnsestsssrtnsansaarncnsnsnsss Fig.
CYLINDER HEAD COVER ectrreresesearansronnsnornscrssttraerarsrnonnrnessssssstattornsansnssssssos Fig.
INLET MANIFOLLD srerrserrerrecetrsrrcraacenaanressarnorasnssnrassnsasassnsssansnssssrosssasanansrsrosssss Fig.
EXHAUST MANIFQOLID rrereccectrarcrssectrsencesanrmsasscsssrrnensnsnsrnsrnsnsrssstsssosronnsasrasasssss Fig.
CYLINDER BLOCK +reerereeerretostrrtrttetsrascartosasrosnsrernsrsrasasssansrsrasessasrorastssnsansessnans Fig
BEARING /UNDER SIZE (OPTION) rerrerreecnsesacrecsttarernarsarsserssestscstscaionsierosasssss Fig
OIL PAN reeerreearesssanseoncrnronansanioons Ceetetenteere et etae b ae st aeraehaareaesre ety abesraesenens Fig
REAR PLATE ecreesrerstetesstostcestserecrarsscrsaosstosssssnsassoscsssoncssssrosssesntionsassssansnsssses Fig
TIMING GEAR CASE teceortertosstttretaentetrosartosstostosssercssuonsrossrosssesssesssnossassosssosss Fig
HANGER s+teeerreseroreeosvocsosssoresnssnssorosrosorosssssressncsocstosssssssssssssncssasssnsastosnsnsssnsssassse Fig
VALTVE +rretrecteretttestoestsusestosttvstoncesssscsssssosssrsetasesnosssssssssssnsasasactonssssssnsnsnssessesnse Fig
CAM SHAFT  rrereererersesrertttsiesittit ittt Fig.
PISTION #etvteeeerecrcsassnsnseornsnsssssntuerasnsssssosassusnssossssnsssensasassssassssassnssntastysasrsansnsassns Fig.
PISTON,OVER SIZE (OPTION) resceescerseeuscusteutrtuierutenetssiiitmerioetiseiiieisrenes Fig.
OIL PUMP teeeerecrecreresnereanrnsnnstirmasirnernerarassasassassssessronsassosassrsasrosasassass Tevensaeanenons Fig.
WATER PUMP tretreresroesrersststrtaroariarssrscnstosssnssasssssssnsrsrassanssssassssnsassarasansrosnansess Fig.
COOLING FAN  ceereteserorcsarontststtenectasnrcrsrsssssssessssssosssssssssnsrsssnsosssesssasnsrosnsnsssss Fig.
INJECTION NOZZLE cesetotesecsstesseetrrrtoratiorecnsaosstscuossasssossossssasrsssssssssnsaossssoosse Fig.
INJECTION DPIUMDP -cesvececerestssestruatorsenaronccosasansasscssssrerassssasassssassnsrorsrassnsasnssnns Fig
FUEL PIPE ceevreerscorerescotssnstnttotuctorucrasesrasassosaerasnosiosssssorsanssasasssssosssrossrassnsnersanss Fig
ELECTRIC (1) crvereeerreersrtnseenutntiuiitiinieetisiiuituiiiiiitiiieisiossisttistosmirsees Fig
ELECTRIC (2) ceereevereterreiseutiuriuiiusiusiiiiiusiiiesiasierstasioessostsiasiosesasmnstissssasssssions Fig
REPATR KIT creereetrestotsestststnssrtonntrastostousnecsntootssssesssssscrsssretonstonstosstossssersasasnsoes Fig.
B215 300 =005 — 0 ccrorereeecrererarntorstacetorersssssacsasssssosssssrensssassssorssssones Fig.
B215—600 =088 0 crrreerererrcrarrorarcroresercreriererensersasersnsassetiorsnssiansasses Fig.
B28 1 =100 =008 = creveretecetersaseanaastseriossescncoserssstotasisssorostoressasasronsss Fig.

B281 200 =018 = «oorerecrrorrarsearecssatiocsruersorortrsnsesssessssssernssersssnssnese Fig

W o ~ O U AW o

— = b e e e e
~N O Ul AW NN = O



CONTENTS

CHASSIS

SGI7TH

BRACKET (ENGINE) SYSTEM - ++ectreseeseseserenssseettnmnnrermetuumstimmetii i Fig.
RADIATOR SYSTEM ++eeeeeeesersercnserasreseoaeanaenernoensmmasssetnsersansanssassrasnsriossonssnssassans Fig.
MUFFLER,CLEANER (AIR) SYSTEM ‘ttesesesteesresuttraoniiiiotmniuinteeniininiaisntiietnnns Fig.
FILTER (FUEL) ,/HOSE (FUEL) SYSTEM «reeessceserontrouesousnensntoniiesuinueonieninnens Fig.
BATTERY SYSTEM eceeevecuseresrorarssuostastarnarrenctasissnseresnssssrnesarsssssssssssssarssanssnsnns Fig.
ACCELERATOR SYSTEM -e-vrereesiosrottataoresaeranscerersssseerorionrsrsorsosaseastassosssnsssososnans Fig.
JOINT (UNIVERSAL) FAN (HST) SYSTEM ctrercecrerscerorrececectotcrtconancnsasaanaosaane Fig.
TRANSMISSION SYSTEM (EXCEPT U TYPE) (No.200001~) «eeeeeseereeesessennenaceannns Fig.
TRANSMISSION SYSTEM (EXCEPT U TYPE) (No.1~200000) «-eeereereereereeneeeaenenss Fig.
TRANSMISSION SYSTEM (U TYPE)  ereeeerereserctmmnnniieiiiniisiiiiii.. Fig.
GEAR (INPUT) SYSTEM :teecersesessrseeetunuettetmumtetiiimmetotimmieiiiiiimiia Fig.
HST SYSTEM (1)  ceeerereesoseretmunerenmmttutmtiitiimionttiiitrosetitmimseiems Fig.
HST SYSTEM (2)  crierervereeceeunnseennmttiuuiiiiisituiittiaertrmestiitmitoieiismeos Fig.
HST SYSTEM (8)  ceeverceenoorerentmnetuuniiiiutitioecitiorttmoesttmonsssmmitestiietiiiiesesenn Fig.
HST SYSTEM (4)  ceereeetvnmenmeoreeanmmietttttimuineteiini et reetiisetstiinisosnae Fig.
HST SYSTEM (5)  ceverseeeeriossermmeecnumiiiittiiumiettimiitsetitiieetiteiii Fig.
HST SYSTEM (B) vserseeerunnsossetmummintettitiiiiiiiiiiitesiiiteserisssntriseesaiees Fig.
CASE (DIFF) ,/SHAFT (WHEEL) SYSTEM ‘reeerertenccuntnatuceitinatestetitccrmctiocieses Fig.
BRAKE SYSTEM  cteeeveresenseesstrosusnascarnsrtreesrssssoressnssnnsssressssssrsssastossasnsssssierionessnsns Fig.
ARM‘(BRAKE) L4 N Y e Fig.
TIRE (REAR) SYSTEM ceereeerseeeerenotestttmnmitttuumiietiiimetstiiuitttiiieii Fig.
ARM (P.T.0.) /LEVER (P.T.0) SYSTEM «+tetreersereeruurroseceimtiuisnermmiiinaninmniiineienn Fig.
SHAFT (JOINTP.T.0.) /METAL (REAR/P.T.0.) SYSTEM (C TYPE) -ccccrereeee Fig.
LEVER (P.T.0.) SYSTEM (C TYPE) :reteeeeeermrursssrsetsssseeierneciiummmiiiioniseeseiiiie. Fig.
CASE (P.T.0.) /SHAFT (INPUT) SYSTEM (C TYPE) eseeceeeeersrsrerernurrsiirnunnenns Fig.
P.T.0.(REAR) SET (OPTION) (EXCEPT C,R TYPE) ++tteeeerererrmnmommrnnicnaniineniiianen Fig.
HITCH (REAR) SET (OPTION) ceeseerereeseeerennmmnumrioniiiinietismiiiiimmmimimstmi. Fig.
CHASSIS /AXLE (FRONT) SYSTEM ::erteeeeressnerrrreessasaeerenerietmmmiiisssessiiiiimmee. Fig.

ARM (KNUCKLE) /ARM (PITMAN) SYSTEM «r-reeeerseeessursesneesisuesssineesanueeenune Fig.

WO 0 =T O Ut B w DD e

DO DY DY DY e e et e ped e e e
w NN = O W o N O Ul W NN+~ O

24
25
26
27
28
29



10

POST (STEERING) /WHEEL (STEERING) SYSTEM (U TYPE) «eeeerrevveevereerenenss Fig. 30
POST (STEERING) /WHEEL (STEERING) SYSTEM (EXCEPT U TYPE) -weeereeee Fig. 31
CASE (STEERING) SHAFT (STEERING) SYSTEM (U TYPE) :eeereeereeeneerseeeen Fig. 32
CASE (STEERING) ,SHAFT (STEERING) SYSTEM (EXCEPT U TYPE) -w-eeee Fig. 33
PUMP (GEAR) SYSTEM (U TYPE) «ecccctetummmiiniiitimtiiiiiiiiiiiisims Fig. 34
TIRE (FRONT) SYSTEM ceeeeeseeeereeeentuteeenuiinttintteiiiniiiiiierniietiiatiiie Fig. 35
LINK LIFT SYSTEM «eeeeeetstseetuntttuncitniriuuiimisiuiriimitiiiciiieiiititiimmomn Fig. 36
ARM (LIFT) /ARM (CONTROL) SYSTEM ceeeeeeseseersuneerauiiereeuiteiiieeeiinieninnn Fig. 37
HOOD (A) /COVER (FRONT) SYSTEM :eeeeceeesseeeuseecuuoienrinineeinncuiiciiiciin Fig. 38
COVER (LOWER) ,HOOD (B) SYSTEM :+rvveeeeeserseeeesesssueescsrueeressssuecesssssnunecssanns Fig. 39
FENDER SYSTEM eetrrrrerscncetecctonsttustusctonseotuorscstossussssssrostasssssssassrossssssssnsnsosanass Fig. 40
SEAT SYSTEM eoteeteteetstustnttttiomcatotiareaturertoreororararntsorsratessiitosioeisintestseetitttosians Fig. 41
TANK (FUEL) /STEP SYSTEM eceereesteetueemnmutimiiiiiiiiiiriiimiiiiiii., Fig. 42
PANEL (INSTRUMENT) ,/LAMP (HEAD) SYSTEM :ceeeeeeesvrseeeeniseeneinieiiieiiuinnnns Fig. 43
ELECTRICAL SYSTEM (EXCEPT S TYPE) ceeerererrssserurescttansireuiseciinierniseonnes - Fig. 44
ELECTRICAL SYSTEM (S TYPE) ceeseeererevsscuortusscnuorcuereiunneeiiseiiteemissisisemineen Fig. 45
MATER (HOUR) SET (OPTION) +eerevteerssereessrnassoreesassnnessseesssneesssseenssssessssssensnns Fig. 46
ORNAMENT (EXCEPT C,S TYPE) eeeerreereceeerutsntetnuiieniieiiimitiiniiimiiieeseiennn Fig. 47
ORNAMENT (S TYPE)  creeesesserannoeetetuietttutetmuiniimmituisiimisiisitme Fig. 48
ORNAMENT (C TYPE) et etetetesteteeeteteuetete s et ettt es e bt er ettt b e st et ese s eae s eseareaentes Fig. 49
MARK KIT (E TYPE) (OPTION) «ereeteeeececcarserermtiitutiurimiiiniieiiitiomiciioriieioe Fig. 50
LABEL (1) (EXCEPT C,T TYPE) cereeeeeseeceurrseernmuiriiimumiiiniciirmmiiiers Fig. 51
LABEL (2) (C,T TYPE) +eresessrssrsnsetucntteecrecuetereereeereeenencesansasssnsssaossnsnssnsnssssonsss Fig. 52
BUMPER WEIGHT (OPTION) /TOQL :erreseeerereernsescersertuessretnnisttaissernseenssesennss Fig. 53
1608=341-300=40 (1/3~3/3) crreersererrseecusseeumnniiiiuiiiiiisiiiie. Fig. 54

WIRING DIAGRAM, SG17H
WIRING DIAGRAM,/SGI7H - S



§003-101A

FIG. 1

CYLINDER HEAD

—3

11

KEY

PART CODE

DESCRIPTION

Ty

TYPE OF MODEL

E374
-G

oO——

roo

TIon

REMARKS

6211 -110-011-40

CYLINDERHEAD ASSY

*

6211 - 150 - 007 - 00

PLUG,HOT ASSY

¥

6911 - 129 - 006 - 00

CAP,SEALING

¥

6209 - 605 - 004 - 00

PLUG/PT1./2

6211 -715-002 - 00

SEAT,VALVE

6211 -721 - 001 - 00

BULBE GUIDE

6211 -721 - 002 - 00

GUIDE,VALVE

6212 - 569 - 002 - 00

SEAL,OIL

V682 - 200 - 000 - 60

BALL

— LD | TR W

O W 0! N DT AW IN

—

6211 — 141 - 007 — 30

GASKET/CYLINDERHEAD

—_

6209 - 000 - 003 - 00

BOLT./M10X1.25X82

—
I

—
~N

6909 -830-212 - 00

STUD,HEAD COVER

N




20

6003-240E

FIG. 9

TIMING GEAR CASE

TYPE OF MODEL] 1 [ C [G

KEY PART CODE DESCRIPTION ary G Tio|B REMARKS
1 |6211-310- 006 — 20 | GEARCASE ASSY | *
2 | 8213-319-001 — 00 | CONNECTOROIL FILTER 11 *
3 | 6509 -605-019 - 10 | PLUG 3
4 [ 6209-610-002 - 10 | CUP/SEALING/16 i
5 | 6209 - 625 - 002 — 00 | SEALOIL |
6 | 6209 ~ 030 - 005 ~ 00 | BOLT,/M8X85 1| *
7 | 6209 — 030 - 006 — 00 | BOLT,/M8X75 1| *
8 | 6509 - 000 - 084 - 00 | BOLT/L=55 2 ?
9 | 6509 - 030 - 037 - 00 | BOLT 2l *
10 | 6901 - 910 - 840 - 00 | BOLT )|
11 | 6901 = 910 ~ 835 — 00 | BOLT,SEMS,/M8X35 |
12 | 6909 - 110 -508 — 00 | NUT/M8 1
13 | 6309 — 160 — 508 — 00 | WASHER 1| *
14 | v211 - 560 — 802 ~ 00 | BOLT,/M8X20 3
15 | 6901 — 910 — 845 — 00 | BOLT.SEMS,/M8X45 )|
16 | 6209 — 046 — 001 — 00 | BOLT,/M8X30 1| .
17 | 6909 - 920 ~ 843 — 00 | PACKING 1| *
18 | 6215 — 546 — 001 — 00 | STOPPERFULL — LOAD Nt
19 | 6209 - 409 — 001 —~ 00 | NUT/M8 |
20 | V341 - 120 - 008 — 00 | NUT.CAP/M 8 |
21 | 6909 — 920 — 843 — 00 | PACKING v/
22 | 3625 - 540 — 004 — 00 | CAP,BLANK 30 | *
23 | 6215 - 542 - 001 — 10 | PIN/ARM ||
24 | V710 - 140 - 004 - 00 | RINGSNAP/ 4 E o|

6909 - 202 - 308 - 00

PLUG




